



**KIT INCLUDES:**

- 4 ANCHOR BOLTS
- 4 5/8-11 THREADED ROD
- 20 5/8 SPLIT LOCK WASHER
- 20 5/8-11 HEX NUTS
- 4 5/8 FLAT WASHER
- 2 BRACKET, SIDE TO SIDE
- 2 BRACKET, FRONT TO REAR

**SEISMIC INSTALLATION REQUIREMENTS SHOULD BE APPROVED BY A LICENSED STRUCTURAL ENGINEER. COMPLIANCE WITH ALL STATE AND LOCAL BUILDING CODES ARE THE RESPONSIBILITY OF THE INSTALLER.**

\*\*\* NOTICE \*\*\*

THIS DOCUMENT CONTAINS CONFIDENTIAL AND/OR PROPRIETARY INFORMATION INTENDED FOR USE ONLY BY THE INDIVIDUAL(S) SPECIFIED HEREIN AND ONLY FOR THE PURPOSE(S) PROVIDED. NEITHER THIS DOCUMENT, NOR ANY INFORMATION CONTAINED HEREIN, MAY BE COPIED, DISTRIBUTED, DISCLOSED TO ANY THIRD PARTY OR USED IN ANY MANNER OTHER THAN FOR WHICH IT HAS BEEN PROVIDED, WITHOUT THE PRIOR WRITTEN CONSENT OF ORTRONICS, INC.



DWN.BY:	S. LEVESQUE	DATE	03/04/05
CHK.BY:	J. LUCY	DATE	03/08/05
APP.BY:	M. MARTICH	DATE	03/08/05

TITLE

KIT, RAISED FLOOR RACK BRACE  
MIGHTY MO RACK W/10.5" CHANNEL, 10"-16" F/F

SIZE	CAD FILE	PART NUMBER	REV
A	604045752C	OR-604045752	00
SCALE	REL DATE	SHEET	
NONE	03/04/05	1 OF 1	